
FR 450 RALLY 2017 <2017><F2399Q1>
FRONT FORK DISASSEMBLED

16244

Pos Part Number Description Additional Text Quantity

1 48600811S Adjuster compression cpl. 2.00

2 48600526 Cross flat head screw M4x10 2.00

3 48600542 HS countersunk head screw M4x6 4.00

4 50180222 O-ring 4x1,5 NBR70 8.00

5 15080017 Silicon plug 60Sh 2.00

6 40140024 O-ring 43x2 NBR70 siliconized 2.00

7 48600516E1 SCREW CAP L=125 2.00

8 48600514 Clamping ring bladder 11,31x22 2.00

9 48600281 Membrane 11,2x37x112 2.00

10 48600299 O-ring 6x1,2 NBR70 4.00

11 48600509 Tap 6x38 compression 2.00



12 48600047S Piston 6x27,8x9 compression cp 2.00

13 46811499 O-ring 21x2 NBR70 4.00

14 48600202 Spring (8,5) l6,5 valve 2.00

15 48600163 Nut valve M6x0,5 h6,5 WAF17 2.00

16 40540486 Nut M6x0,5 h6,5 WAF10 rebound 2.00

17 48600455 Piston ring 21x23x5 2.00

18 48600575S PISTON REBOUND + PISTON RING 2.00

19 48600382 Spring (11,4) 0,4-8 valve 2.00

20 48600576 Tap 6x46 rebound 2.00

21 48600578 Spring (13,9) 37-32 rebound 2.00

22 48600525 Spring retainer 12,3x19x1,25 r 10mm increase 2.00

23 48600444 Spring (5,4) 4-23 rebound 2.00

24 48600298 O-ring 2x1,5 NBR70 2.00

25 48600277 Needle 4,5x43,6 2.00

26 48600464 Piston rod 12x405 2.00

27 48600269 Adjustment tube 6x371 2.00

28 48600459 Lock nut M12x1 h23 WAF17 2.00

29 48600977S PIN KIT 2.00

30 48600519E4 MEMBRANE HOLDER INKL. PIPE 2.00

31 48600512 Round-wire snap ring 28,5x1,5 2.00

32 48601056 Spring retainer 13,5x21,9x2,65 3.00

33 48600829 Seal ring Freudenberg 12mm 85S 2.00

34 48600430 Guide bushing 12x14x10 2.00

35 48601055S SCREW SLEEVE M24,5X1 CPL. 2.00

36 48600297 CHECK VALVE STOP 2.00

37 48600446 Round-wire snap ring 24x2 2.00

38 48600761 Fork outer tube 49,13x577 dt54 2.00

39 48600698 Fork protection ring 62,1mm 2.00

40 48600016 Round-wire snap ring 48x2 2.00

41 R14040 GASKET KIT CPL. 1.00

42 48600577 Spring guide ring 27,08x32x9,5 2.00

43 48600520 Spring support ring 27,08x42x4 2.00

44 48600744 Guiding ring 39x44x8 2.00

45 48600458 Washer 35x43x1,5 plastic 2.00

45 48600457 Preload bush 35x43x3,5 2.00

45 48600456 Washer 35x43x2,5 plastic 2.00

46 91410030S SPRING 5,0 N/MM 2.00

47 R14047 Guide bushing set fork 48mm 1.00

48 48601540S1 AXLE-CL. MA DISC BR+INNERT. LF 1.00

49 48601541S1 AXLE-CL. MA DISC BR+INNERT. RE 1.00

50 0025080256 HH collar screw M8x25 4.00

51 48600275 Copper disc 20,5x26x1 2.00

52 48600301 O-ring 9,5x1,5 NBR70 yellow 2.00

53 46810811 O-ring 17x2 70 Sh NBR black 2.00

54 48600280E Adjustment screw slot M20x1 l3 2.00

55 48600141 Rubber cap 35x10 NBR80 2.00

97 48601166S1 Fork Fluid Viscosity 4.0 5L 1.00

98 T511 SILICONE GREASE F. DUST STRI 1.00

99 R14053 Fork service kit 48mm 1.00


